


STEEL BAR 304 6mm

To protect the privacy of customers or suppliers of Salamander Jewelry.
We erased their address from this document.

(A02) INSPECTION CERTIFICATE & MILL TEST REPORT

| | | | | | | | | | | | | | | | |
|---|------------------------------|---|--|--------------------------|----------------------|-------------------------|-------------------------|----------|--------|--------|--------|--|--|--|--|
| (A06)CUSTOMER : [REDACTED] SUITE NO.1346, STEEL LAND #2210, JUNG WANG - DONG, SHIHEUNG - CITY, KYUNG KI - DO, REPUBLIC OF KOREA | | Manufacturer's Symbol (A04)  | (A03)MTR NO. 1047606/9 | (Z02) DATE 26.01.2019 | MATERIAL SPEC. | (B02) GRADE ASTM 304 | DIMENSIONAL SPEC. h9 | | | | | | | | |
| (B01) : STAINLESS STEEL BRIGHT BARS | | | (B04) DELIVERY CONDITION : COLD DRAWN POLISHED - 2H | | | | | | | | | | | | |
| (A07)ORDER NO: SK181146 | | | | (A09)Article No: | | | | | | | | | | | |
| (B09-B11)ITEM DESCRIPTION | | LENGTH | | (B08) PIECES(Nos) | | NET WEIGHT(TO) | (B07) HEAT NO | | | | | | | | |
| ROUND 6.000 MM | | 4.00 - 4.05 | | 469 | | 0.420 | 52305 | | | | | | | | |
| Bundle No | 1101036431 | | | | | | | | | | | | | | |
| (C71-C92) CHEMICAL ANALYSIS | | | | | | | | | | | | | | | |
| ELEMENT | %C | %Mn | %Si | %S | %P | %Cr | %Ni | %Cu | %Mo | %Co | %N | | | | |
| HEAT | 0.0220 | 1.5900 | 0.3200 | 0.0220 | 0.0380 | 18.0800 | 8.0200 | 0.5800 | 0.3200 | 0.1400 | 0.0880 | | | | |
| MECHANICAL PROPERTIES | | | | | | | | | | | | | | | |
| Inspection No. | | | | | | | | | | | | | | | |
| 100011013976 | (C12) Tensile Strength | Yeild Strength | | | (C13) Elongation% | Reduction of Area% | | Hardness | | | | | | | |
| | | Rp=0.2% | Rp = 1% | | | | | | | | | | | | |
| | Mpa | Mpa | Mpa | | Lo=4D | | | HBW | | | | | | | |
| | 762.00 | 646.00 | | | 38.00 | 71.00 | | 226 | | | | | | | |
| : | | | | | | | | | | | | | | | |
| (B06)Product Marking : SIZE, GRADE, HEAT NO., LOGO & INSPECTOR STAMP | | | | | | | | | | | | | | | |
| MATERIAL CONFIRMS TO ASTM A276/A276M-17 COND A, ASTM A479/A479M-18, ASTM A182/A182M-18. INTERGRANULAR CORROSION TEST SATISFACTORY AS PER ASTM A262-15 PRACTICE E. CERTIFIED AS PER EN 10204-3.1. | | | | | | | | | | | | | | | |
| REMARKS : MINIMUM SOLUTION ANNEALING TEMPERATURE 1050°C, SOAKING TIME 01 HR/INCH WATER QUENCHED. MATERIAL IS FREE FROM MERCURY CONTAMINATION, FREE FROM WELD OR WELD REPAIRS. WE CONFIRM THAT THE MATERIAL HAS BEEN TESTED AND FOUND TO BE FREE FROM RADIOACTIVE CONTAMINATION. | | | | | | | | | | | | | | | |

we certify that the above material has been inspected and tested and complies with the order/contract and is of Indian origin

To protect the privacy of
customers or suppliers of
Salamander Jewelry.
We erased their address
from this document.